Sedation and paralysis in PICU, using repeated boluses in event of syringe driver shortage


Paralysis using repeated boluses

Rocuronium  

Neonates and children

· 600micrograms/kg as initial dose, then 150micrograms/kg repeated as necessary

· Use ideal body weight in obese children

Atracurium 

Neonates

· 300-500micrograms/kg as initial dose, then 100-200micrograms/kg repeated as necessary
Children

· 300-600micrograms/kg as initial dose, then 100-400micrograms/kg repeated as necessary

· Use ideal body weight in obese children

· Doses may wear off faster in pyrexial children

Sedation using repeated boluses

Midazolam


Neonates and children

· 50-200micrograms/kg as initial dose, repeated as necessary, titrated to effect

· Use ideal body weight in obese children

· Give over at least three minutes

Clonidine


Neonates and children

· 1micrograms/kg every 6-8hours, titrate to effect up to 5micrograms/kg every 6-8hrs

· Maximum 1.2mg/day = 300micrograms QDS or 400micrograms TDS

· Monitor closely for hypotension and bradycardia especially with higher doses
 

Propofol

Mark Worral to advise
Analgesia using repeated boluses

Morphine
**Due to controlled drug requirements (storage and writing in register), morphine should only be used as intermittent boluses as a last resort
**

Neonate

· 50micrograms/kg every six hours, adjusted according to response. Give over at least five minutes

1-5months

· 100micrograms/kg every six hours, adjusted according to response. Give over at least five minutes

6months – 11 years

· 100micrograms/kg every four hours, adjusted according to response. Give over at least five minutes

12 years and above

· 5mg every four hours, adjusted according to response. Give over at least five minutes

�Is this comment needed or useful? Can delete


�Not sure how often this would be given


�Is this clear enough? I just mean that it will be a pain for nurses to draw up individual doses and nowhere to keep them at bedside
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